
Water SA 50(3) 268–281 / Jul 2024
https://doi.org/10.17159/wsa/2024.v50.i3.4051

Research paper

ISSN (online) 1816-7950 
Available on website https://www.watersa.net

268

CORRESPONDENCE
E Friedrich

EMAIL
friedriche@ukzn.ac.za

DATES
Received: 10 February 2023
Accepted: 11 June 2024

KEYWORDS
life cycle assessment
pre-treatment
desalination
SWRO
South Africa

COPYRIGHT
© The Author(s)
Published under a Creative 
Commons Attribution 4.0 
International Licence 
(CC BY 4.0)

In the context of South Africa’s water scarcity, desalination has emerged as a possible solution for coastal 
areas. However, the quality of the intake water for desalination is often problematic, prompting the need for 
[...]
compared to conventional potable water, abstraction and treatment is energy intensive and expensive 
(World Bank, 2019).

Desalination refers to a range of water treatment technologies that separate salts from water, resulting 
in a useful water product (DWA, 2013). The use of desalination to augment the water supplies of many 
water-stressed regions is becoming far more prevalent than in the past, due to several advancements 
which have made the relatively expensive technology more accessible, particularly for developing 
countries (Ghaffour et al., 2013). There are different types of desalination technologies and these can 
be categorised as thermal-based, membrane-based, and hybrid (Darre and Toor, 2018). The reviews 
in the literature (Darre and Toor, 2018; World Bank, 2019; Aende et al., 2020; Curto et al., 2021; Zhao 
and Van der Bruggen, 2021, to name a recent few) on these technologies highlight important trends, 
i.e., the rapid increase of capacity for desalination, as well as decreasing energy consumption and 
costs. In particular, membrane technologies like reverse osmosis (RO) show a marked development 
due to their relatively lower energy consumption, lower costs, and a lower environmental 
footprint (World Bank, 2019). RO dominates the desalination market and comprises about 65% 
of the total installed capacity (Nassrullah et al., 2020). A seawater reverse osmosis (SWRO) plant 
usually contains 4 units: pre-treatment, pumping, membrane reverse osmosis, and post-treatment  
(Zhao and Van der Bruggen, 2021).

Pre-treatment of the feed water is important to preserve the long-term functionality of a RO 
membrane by preventing fouling. Fouling is “the build-up of undesired deposits on the membrane 
surface or in the membrane structure” (Anis et al., 2019, p. 6), negatively affecting the operation 

https://www.watersa.net
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/


269Water SA 50(3) 268–281 / Jul 2024
https://doi.org/10.17159/wsa/2024.v50.i3.4051

of RO plants by requiring cleaning, higher feed pressure 
(and associated higher energy consumption) and premature 
membrane replacement (Nguyen et al., 2012). These problems 
can be prevented by the correct pre-treatment of the feed seawater 
to reduce particulate/colloidal, inorganic and organic foulants 
(including microorganisms) prior to reaching the membranes. 
These pre-treatment systems are highly specific, requiring 
careful analysis in determining the most appropriate strategy in 
which one or more pre-treatment processes are employed. These 
methods are influenced by characteristics of the feed seawater 
(salinity, pollutants, microorganisms, etc.), as well as the required 
water product quality and other notable site-specific factors such 
as cost of labour, available area, energy cost, and local demand for 
electricity (Valavala et al., 2011).

Pre-treatment methods can be classified as conventional, 
membrane, or hybrid, and extensive reviews of each are provided 
by Anis et al. (2019), Kavitha et al. (2019) and Badruzzaman 
et al. (2019). The conventional methods are based on physical 
and chemical technologies employed in other water treatment 
processes and these include coagulation-flocculation, media 
filtration, dissolved air floatation and disinfection (chlorination, 
ozonation and ultrasound). The membrane methods include 
micro-, ultra- and nanofiltration, and a variety of membrane types 
and materials have been used and are the subject of continuous 
research (Anis et al., 2019 and Kavitha et al., 2019). Each of these 
methods has advantages and limitations, with the hybrid systems 
attempting to maximise the advantages while achieving process 
efficiency and the desired quality of output. This is also the aim 
of new emerging methods (e.g. forward osmosis) as well as new 
membrane materials (ceramic, polymeric and nanomaterials) 
being developed (Anis et al., 2019 and Ahmed et al., 2021).

One common thread in the use and development of existing 
and new pre-treatment methods is the need to lower energy 
consumption and associated environmental impacts while 
achieving efficient pre-treatment, in the context of increasing and 
varying pollution in the incoming seawater (Anis et al., 2019). 
Therefore, the measurement of the environmental performance of 
pre-treatment methods employed is important, with the literature 
demonstrating the use of environmental life cycle assessments 
(LCAs) in the development of quantitative assessments facilitating 
comparison (see Aziz and Hanafiah (2021) and Lee and Jepson 
(2021) for comprehensive reviews). However, most of these LCA 
studies target the entire SWRO desalination plant and very few 
focus specifically on pre-treatment methods, even though pre-
treatment is considered to contribute significantly to the energy 

requirements and environmental impacts of RO desalination 
(Anis et al., 2019). This study aims to fill this research gap in the 
local context, as the few LCAs that have been undertaken with 
emphasis on pre-treatment were conducted within Germany 
(Beery and Repke, 2010 and Luo 2017) and the Arabian Gulf  
(Al-Sarkal and Arafat, 2013 and Al-Kaabi et al., 2021).

Desalination has been investigated as a possible alternative to 
increase the supply of municipal water for the South Coast Water 
Supply Scheme in the south of the eThekwini Municipality, 
KwaZulu-Natal Province, South Africa. Umgeni Water, the 
regional water board in charge of supplying treated water 
to the local municipality, has planned a 150 ML/day SWRO 
desalination plant near the mouth of the Lovu River, close to the 
Indian Ocean shore. The plant has been designed and associated 
feasibility and environmental impact assessments have been 
initiated and some undertaken. A decision regarding the most 
appropriate pre-treatment method was needed and 4 different 
systems were further investigated in a pre-treatment pilot plant. 
A simplified LCA (cradle to gate) was conducted for each system, 
based on the operational data from this pilot plant. The aim was 
to quantitatively evaluate the environmental performance of 
each system and, together with the technical performance and 
other factors, to contribute to the decision-making process in 
determining the best pre-treatment for the planned SWRO plant. 
Comparative LCAs have been cited previously in the literature 
for conventional water systems (e.g. Bonton et al., 2012 and 
Amores et al., 2013) as well as for desalination and pre-treatment 
systems using different technologies, including nano-filtration  
(e.g. Al-Kaabi and Mackey, 2019; Tarpani et al., 2021 and Bordbar 
et al., 2022;). They also informed the methods used in this study.

PRE-TREATMENT SYSTEMS INVESTIGATED

Seawater intake from the Indian Ocean on the south coast of the 
eThekwini Municipality is characterised by high concentrations of 
algae (see Table 1). The majority of these cells have been identified as 
pico-plankton (<2 µm in size), and are expected to cause biofouling 
of a potential RO membrane and should hence be removed 
upstream of these membranes (Umgeni Water, 2016). Therefore, 
pre-treatment needs to be designed to accommodate overall high 
background algae concentrations as well as occasional algal blooms/
red tide effects. These events are likely to occur in summer, resulting 
in turbidity and total organic carbon spikes. Table 1 illustrates the 
key pre-treatment water parameters at the proposed SWRO project 
site including the average, minimum, and maximum source water 
quality expectations and target pre-treatment objectives.

Table 1. Key pre-treatment water design parameters – Lovu site (Umgeni Water, 2016)

Parameter Source water quality Target water quality

Minimum Average Maximum

Total dissolved solids (TDS) 34 880 35 111 36 160 -

Temperature 17.2 21.8 25.5 -

Turbidity (NTU) 0.3 1.5 17.0 <0.5

Silt density index (SDI15) 3.1 5 >6 <3 (at least 95% of the time)
<5 (at all times)

Chlorophyll a (µg/L) 0.22 0.88 4.55 0

Total organic carbon (TOC) (mg/L) 0.6 1.3 3.1 <1

UV254 (cm-1) 0.0003 0.007 0.19 <0.5

Total algal count (cell/L) <1 000 <10 000 130 000 -

Total hydrocarbons (µg/L) Non-detectible Non-detectible Non-detectible <0.04

pH 8.0 8.1 8.3 4 – 9



270Water SA 50(3) 268–281 / Jul 2024
https://doi.org/10.17159/wsa/2024.v50.i3.4051

In order to achieve the targeted water quality, 4 systems have been 
designed and implemented in the pre-treatment pilot plant. The 
4 systems are:

•	 Rapid gravity tri-media filtration system (System 1)
•	 Two-stage dual-media partial pressure filtration system 

(System 2)
•	 Two-stage DAF/dual-media filtration system (System 3)
•	 Ultrafiltration (UF) system (System 4)

The first 2 systems analysed in this study comprise of granular 
filtration technology, while the third system makes use of 
dissolved air flotation (DAF) which involves the removal of 
contaminants by aeration. The fourth system utilises advanced 
ultrafiltration achieved through a membrane. In the pilot plant all 
4 systems use the same intake pipe, settling and storage tanks, and 
strainer. Figure 1 illustrates the systems investigated as well as the 
functional relationships between them.

As seen from Fig. 1, the abstraction and storage are shared, as are 
the filtered water storage and wastewater disposal units. Certain 
system components that make up the backwash stage are shared 
between Systems 1 to 3 only, such as air blowers and the filtered 
water tanks from which the water product is drawn for backwash. 
This has been taken into consideration when accounting inputs 
for each individual system, with a process of allocation followed 
(based on proportions).

System 1 involves granular, gravity-driven filtration of seawater 
and makes use of 3 varied media (anthracite, silica and garnet). 
A backwash mode is triggered when the rising water level above 
the media reaches the overflow pipe of the filter column. This 
backwash requires about 1 m3 of water. This water is withdrawn 
from the pre-treated water product and is fully allocated to waste 
after backwashing.

System 2 also relies on a granular filtration and 2 separate filters 
are used in this system. The first filter (Phase 1) involves the 

granular, gravity-driven filtration of raw water through a dual-
media composite of silica and anthracite. A backwash is triggered 
when the rising water level above the media reaches the overflow 
pipe of the filter column. Backwash comprises of a combined 
air/water rinse, with 0.8 m3 of water required for backwashing. 
The second filter (Phase 2) relies on granular filtration under 
an applied pressure through a dual-media composite of silica 
and anthracite. A backwash is triggered when there is a pressure 
difference of ~15 kPa between the inlet and outlet. This can also 
be activated manually by the use of a manual trigger. Backwash 
comprises of a combined air/water rinse followed by a water rinse 
employing 0.4 m3 of wash water.

System 3 relies on a combination of dissolved air flotation (DAF) 
and granular filtration technologies. Two separate filtration 
processes (Phase 1 and 2) were used in this system. The dissolved 
air flotation (DAF) unit is followed by a rapid gravity dual-media 
filtration system. The DAF unit removes suspended particulate 
matter (mainly picoplankton <2 µm in this particular source) 
from the seawater feed. This removal is achieved by dissolving 
air into the feed water under pressure, then releasing the air at 
atmospheric pressure causing the formation of tiny bubbles 
which adhere to the suspended contaminants, floating them to 
the surface where they are skimmed (Palaniandy et al., 2017). 
This particular DAF unit is designed with an integrated bubble 
production system using an in-line saturator which bubbles the 
gas through the DAF chamber, and independent coagulation and 
flocculation systems, which make use of in-line coagulation and 
flocculation tanks. Mechanical mixers are used in these processes. 
The second filter (Phase 2) relies on granular, gravity-driven 
filtration through a dual media composite of silica and anthracite. 
A backwash is triggered when the rising water level above the 
media reaches the overflow pipe of the filter column. This can also 
be activated manually by the use of a manual trigger. Backwash 
comprises a combined air/water rinse followed by a water rinse 
with 0.8 m3 of wash water required.

Figure 1. Simplified pre-treatment pilot plant process diagram 



271Water SA 50(3) 268–281 / Jul 2024
https://doi.org/10.17159/wsa/2024.v50.i3.4051

System 4 uses UF membranes to separate contaminants from the 
feed seawater. An automatic, self-cleaning pre-filter ensures that 
the long-term functionality of the UF membrane is preserved 
and removes large particles prior to membrane exposure. The 
feed flow rate ranges from 2–6 m3/h, which partly determines the 
filtration rate through the filters. The membrane itself has a pore 
size not exceeding 0.08 µm and is housed in 1 of 4 membrane 
modules through which the flow may be independently directed 
on the basis of operating conditions. The membrane modules 
operate at a trans-membrane pressure (TMP) range of 0.1–2 bar 
(1 bar being the equivalent of 100 kPa in SI units). A TMP of 1.5 
bar is required for backwashing and the membrane design life 
is 5 years. A chemically-enhanced backwash (CEB) is occurring 
automatically. This involves the use of UF filtrate and either 
an acid or base combined with an oxidant to effectively clean 
contaminants from the membrane surface. The addition of these 
chemicals (FeCl3, NaOH, HCl and NaClO) is facilitated by the use 
of in-line dosing tanks complete with agitators and level switches. 
In addition, a cleaning-in-place (CIP) system is designed to 
circulate a chlorinated caustic (or other basic chemical) solution 
and a suitable acid solution. When clogging of the membrane is 
related to organics, the caustic–chlorinated cleaning takes place 
before the acid cleaning. The opposite takes place when the 
clogging is caused by iron, manganese or salts.

The inputs and the outputs for each of the 4 systems investigated 
were established by using the amounts of material for the 
respective components making up each system (construction 
stage), together with the energy and chemicals required for 
operation of each system (operational stage). This inventory is 
an important stage in the LCAs conducted and was the basis for 
calculating the environmental burdens/scores of each system.

METHODOLOGY

A life cycle assessment is a tool that is used to determine the potential 
environmental impact of a product or process by identifying and 
quantifying the inputs and outputs of a specific system. According 
to the ISO 14040 (ISO, 2006), the LCA process is a systematic 
method consisting of 4 main stages: goal and scope definition, 

inventory analysis, impact assessment, and interpretation. A brief 
explanation of each of these phases will follow with the inclusion 
of relevant details pertaining to this study.

Goal and scope definition

As the opening stage of an LCA study, goal and scope definition 
describes the systems under analysis, the objectives and reasons 
for performing the research, as well as the overall scope of the 
project. The aim of this research was to estimate environmental 
impacts for various pre-treatment processes prior to the RO 
desalination stage. Therefore, the target audience comprises of 
scientists and engineers involved in the development and design 
of water treatment systems and pre-treatment technologies, 
together with the relevant authorities in municipal and national 
water departments.

Defining the scope of the research should be completed in 
combination with the goal statement and should include aspects 
such as selecting the function and functional unit, demarcating 